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We hereby certify that the test results presented here

SRR CMC STEEL TEXAS CERTIFIED MILL TEST REPORT are accurate and conform to the reported grade specification
f=l==} 1 STEEL MILL DRIVE For sdditional coples call i b
t- Hi SEGUI : el
= EGUIN TX 781557610 830.372-8771 ponedt b
Quafty Assurance Mansger

HEAT NO.:3042390 S | Fortacero SA da CV s | CPU Seguin _ Delivery#: 81089374

SECTION: SQUARE 2 x 20°0" o H BOLY: 878907

A36/52950 L {Bivd Carlos Salinas Do Gortart 1 | 1 Stosi M D CUST PO#: 4500106623

GRADE: ASTM A36-12/A529-05 Gr50| D | Apodaca NL P | Seguin TX CUST PMN:

ROLL DATE: 09/11/2013 MX 66600 US 78156-7610 DLVRY LBS / HEAT: 44064.000 LB
MELT DATE: 09/09/2613 T | 528 386-2526 T | 99993959998 DLVRY PCS / HEAT: 162 EA
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cC 0.20%
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Cr 0.10%

Nt 0.13%
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Yield Strength test 1 53.0ksé

- Tenslie Strength test 1 78.6ksi - H

Elongstion test 1 33%
Elongation Gage Lgthtest 1 8IN

THIS MATERIAL IS FULLY KILLED, 100% MELTED AND MANUFACTURED IN THE USA, WITH NO WELD REPAIR GR MERCURY CONTAMINATION IN THE PROCESS.
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